2006000586R ”uf--h-'-“‘} CNAS Luaao @B@’ﬁ‘@
B % e 3
\ -

TEST REPORT

L (Na): 200881119

Zhef: EHAERHEE (FHE) HRAH

Applicant

FE i 24 FKR PRIk LS
Sample Description

R I 1 Erg ik
Test Type

R L

echniques for Building Materials




[ 5K AR O

(National Research Center of Testing Techniques for Building MZ&%Q 9 0586R

(TEST REPORT) ) ./.;_‘:
%5 (Ne) : 200881119 |1 k2.
B TR | R s TR
BRAA | CREMRERMEE (i) HRAHE
R | SERRARM R GF#) ARAH
HORE  — | BERRE | A RINER
_ﬁéﬂa%ﬁ — Paits | —
K24 | 600mm X 250mm X 300mm | @ kx| C-Lite
R | — CRBEEM | 2008 4 12 H 04 H
B R |9 bk ZEAN | T
KK | JO/T 1062—2007 (MUK EE - IER)
RRTE | RSy, BHS%, TR, SRR, ikt
" * FTE R BTRY T H (R 40 45 RIF & IC/L4062<2007
§ Y A Ve - RO AR AR S TR SR T S R A28
Bk, %
& %% FIM: 2008
w
B -

e B a&%@@@&

s fr bt LRI A iR, H1iE. 65728538  EB4E: 100024

-t
—

5
i

PRTEa

RN



B o AR O

National Research Center of Testing Techniques for Building Materials

B B MR H ;
TEST REPORT J-_E /Z]kl\

S (Ne) = 200881119 20 L2 .
|
=] WA AR E | g HLImek i
|
5 HE | SEEHY 2.5 37
! &Ez i SR A5
| MPa = | e i 2.0 25
2 | EEHY, kgm® < 1030 994 P4 B10
3 TRGAERE (PRI, 0.90 0.458 ol
mm/m =
Fogdt, % | Mk 5 4.0 ke
4 !
s oif e 4 ok 20 14.8 [ =
6 | HHMRY Wm-K < 0.27 ' 0.1734 1 & ~
ELF 21
By
L™

ﬁﬁaﬁﬁﬁﬁk iﬁ:éi;vvq

KR B R HE: R TIR R R  EEM B RE  HiE: 65728538 W4 100024




